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S, AT
}:, NN v
) iaew CNAS &
N al® TESTING
HELFRAHHHRN O AN CNAS L1049
NATIONAL
TEST CENTER
National Test Center of
Polymer & Building Materials
Address: No. 14, Beisanhuandonglu, Chaoyang District, Beijing, China  Post Code: 100013
Tel: +86(0)1064208747, +86(0)1064200694, +86(0)1064224642, +86(0)1059202479
Fax: +86(0)1059202784, +86(0)1084290301 Web site: www. plastictest.net
/A
No.2023(X)06064 S
e
\ [Ffen
CUSTOMER: Project Director, PMO-FRERMIP, BWDB, C/O CIL HONG XIANG JV “\{ Z f’ui'ﬁ.a
\'\\/}. 1

SAMPLES FOR TESTING

Name: Geo Textile Bag (100% PP, UV Resistance), Sample ID&Qty: 03G
Lot Qty: 0600001-0800000
Specification: 1250mmx1000mm (GSM)
Manufacturer: HONG XIANG New Geo material Co.Ltd
Appearance: Wh1te T
& <>\ \h /[
DATE OF RECEIPT: 2 23 —06/\ Z ,f:é\
X2 ¥ S |
| ]‘J'-‘:L o\ : ﬁ}":j |
ISSUE DATE: '3 : OIS

DIRECTOR: ,,72\4 % CHECK : \% 9?3}2
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A AT
‘—,,_ SNe—lt 2 A B A
fa) - CNAS =5
GRS TUEREELEY S Seantl®  crnsLioss
NATIONAL
TEST CENTER
National Test Center of
Polymer & Building Materials
Address: No. 14, Beisanhuandonglu, Chaoyang District, Beijing, China  Post Code: 100013
Tel: +86(0)1064208747, +86(0)1064200694, +86(0)1064224642, +86(0)1059202479
Fax: +86(0)1059202784, +86(0)1084290301 Web site: www, plastictest.net Ry
TESTING RESULTS \g,{\ | J;};’;
S
No. 2023(X)06064
No. Test Items Units Results Test methods }' 4 ;'
J 4 5
1 | Main components / PP (100%) JY/T 001-1996
2 | Melting temperature (peak) °C 164 EN ISO 11357-3: 2018
3 Crystallization temperature oC 123 EN ISO 11357-3: 2018
(peak)
4 | Melting enthalpy Jig 106 EN ISO 11357-3: 2018
5 | Crystallization enthalpy J/g 104 ENISO 11357-3: 2018
6 Characteristic Opening Size it 0.07 ISO 12956: 2019
(O90)
7 | Permeability rate cm/s 3.53X10"! (% }} 2019
\Qz\@“ 3/“
8 | Mass Per Unit Area g/m? 446 ( YISO 4\8{4 2005 \
B t”J

(CONTINUED ON THE NEXT PAGE) \t M

Test: BEMH XIFKEN RE RER

'pi !H$

i)
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EXEFRARNARALD

NATIONAL
TEST CENTER

OF FOLYMER ANO
BULDING MATERIALS

AT
FREA
B
TESTING
CNAS L1049

National Test Center of
Polymer & Building Materials

Address: No. 14, Beisanhuandonglu, Chaoyang District, Beijing, China  Post Code: 100013
Tel: +86(0)1064208747, +86(0)1064200694, +86(0)1064224642, +86(0)1059202479
Fax: +86(0)1059202784, +86(0)1084290301 Web site: www. plastictest.net

TESTING RESULTS

No. 2023(X)06064
(CONTINUED FROM THE PREVIOUS PAGE)

No. Test Items Units Results Test meth‘odg
longitudinal kN/m 33.7 EN ISO 10319:2015
Tensile
9
strength
transversal KN/m 33.8 EN ISO 10319:2015
Elongation at longitudinal % 73 EN ISO 10319:2015
10 | maximum
force transversal % 90 EN ISO 10319:2015
11 | CBR Puncture Resistance kN 5.44 EN ISO 12236:2006

Note 1: Test item 1 has been tested in accordance with the specification JY/T 001-1996
“General rules for fourier transform infrared spectrometer” by FTIR.

Note 2: The EN ISO 11357-3: 2018 is identical with ISO 11357-3: 2018, the EN ISO 11058:
2019 is identical with ISO 11058: 2019, The EN ISO 9864:2005 is identical with ISO
9864:2005, The EN ISO 10319:2015 is identical with ISO 10319: 2015(E) The EN ISO

12236:2006 is identical with ISO 12236:2006. Ji J
The ISO 11357-3: 2018, ISO 11058: 2019, ISO 9864:2005, ISO 10&1\% (E ﬁ%gﬂi
12236:2006 are certificated methods. *‘Q\d A > ’/“ﬂ)\
Note 3: Test items above were conducted at Tongzhou branch. i
(THE PART BELOW IS BLANK) '

Test: BFRIK XUTKER Rl B
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AHMEDABAD TEXTILE INDUSTRY’S RESEARCH ASSOCIATION

P .0. Ambawadi Vistar, Ahmedabad-380 015. India. :

Ph. : (079) 26307921-7922-7923-5131-32-33 %Extn. No. : 346) Fax: (079) 26304677
E-mail : tl@atira.in ~ Website : www.atira.in

TEXTILE TESTING LABORATORY
ISO/IEC 17025 : 2017 NABL ACCREDITED
(Linked to Ministry of Textile)
Gt T STEHRTITE T8l SN ATE T
dt. oft. sriemaTe TR, SrEFeETeg-380 015. WRE.

TEST REPORT Format No.: TT 10/01/00
ULR NUMBER TC 5097 23 2 00001431P
Test Report No: A/T/1870 2022-23 [ Date : 28.04.2033
: _ PROJECT DIRECTOR, PMO — FRERMIP, BWDB,
Mill/Company/Customer: C/O SKAPS INDIA NAHEE 3V PVT. LTD.
PANI BHAVAN, LEVEL 10, BLOCK - B &D,
Address & Contact Details: 72 GREEN ROAD, DHAKA - 1215,

BANGLADESH. TEL: +880-2-222230242,
Email : pdimremp@gmail.com

Sample forwarding Letter No. & Date: SINJV-FRERMIP-ATR 01 dated 20.01.2023
Date of receipt of Sample: 25.01.2023
Lab Sample Code No. : . - CTTT - 4091/1

Number of Samples : 03

Date of Performance of test(s): 25.01.2023 to 28.04.2023

Sample Description : Geobag Saniple

Project Name: FLOOD AND RIVERBANK EROSION RISK MANAGEMENT INVESTMENT PROGRAM,
PROJECT-2, 44167-015-BAN ;

(LOT NO: G02) Bag No: 0150001-0200000

iscipline / Group : Mechanical Testin Textiles

Sr. No. Test Parameters Units Test Method Required Test Test Results
Values
1 Fabric Mass per unit area a/m? EN ISO 9864 =400 423.837
2 CBR Puncture Resistance N EN ISO =4000 5090.0
! 12236
3 Wide Width Tensile Strength kN/m EN ISO
Machine Direction 10319 =20.0 24.520
Cross Direction : =20.0 29.562
4 Wide Width Tensile Elongation % EN ISO
Machine Direction 10319 260% and £100% 62.10
Cross Direction =40% and <100% 82.05
5 Water Permeability m/s EN ISO >2X107 3.7x107
11058

Page1 of 5

* % ISO : 17025 Accredited Labo'ratories * %k

Samples are not drgwn by AITRA. Result refates to the gamples tesfed. Ttie repprt shall not e Grey Seale Rating” | Pilling Rating \J N
reprodyced except in full, without written appraval of the laborafory. The raport is strictly | 5. Excgllent 4. Gpod | 6. Ngq Pilling 4, Slight Pilling
confideptial and foy techaical information of client only. Not for Advertlsement, Promotign, | 3. Fair 2. Pgor | 3. Maoderate Pilling 2. Severe Piling
Publicity or Litigation, Please write Test Report number and date for all future correspondence. | 1. Very Poor 1. Very Severe Pilling

Sample conditioned and tested at temp. of 2742" (instead of 20/21£2/1° C) and 65+2% RH wherever ISO | ASTM / AATCC test methods adopted
GQOD BUSINESS ARE MEMBERS QF ATIRA : ATIRA MEMBERSHIP IS GOOD BUSINESS




AHMEDABAD TEXTILE INDUSTRY’S RESEARCH ASSOCIATION

Cert, No. TC-5097

P .0. Ambawadi Vistar, Ahmedabad-380 015. India.

Ph. : (079) 26307921-7922-7923-5131-32-33 (Extn. NG. : 346) Fax : (079) 26304677
Website : www.atira.in

TEXTILE TESTING LABORATORY
ISO/IECT 17025 ; 2017 NABL ACCREDITED

E-mail : tti@atira.in

(Linked to Ministry of Textile)

TEFGISIE T I T T
dt. oft. srinaTs R, TeHEEIE-380 015, ¥R

TEST REPORT

Format No.: TT 10/01/00

ULR NUMBER.TC 5097 23 2 00001431P

Test Report No: A/T/1870 2022-23

| Date : 28.04.2023

Mill/Company/Customer:

PROJECT DIRECTOR, PMO - FRERMIP, BWDB,
C/0 SKAPS INDIA NAHEE JV PVT. LTD.

Address & Contact Details:

PANI BHAVAN, LEVEL 10, BLOCK - B & D,
72 GREEN ROAD, DHAKA - 1215,
BANGLADESH. TEL: +880-2-222230242,
Email : pdimremp@gmail.com

Sample forwarding Letter No. & Date:

SINJV-FRERMIP-ATR 01 dated 20.01.2023

Date of receipt of Sample:

25.01.2023

Lab Sample Code No. :

CTTT - 4091/2

Number of Samples : 03

Date of Performance of test(s): 25.01.2023 to 28.04.2023

Sample Description : Geobag Sample :
Project Name: FLOOD AND RIVERBANK EROSION RISK MANAGEMENT INVESTMENT PROGRAM,
PROJECT-2, 44167-015-BAN
(LOT NO: G02) Bag No: 0200001-0250000

Discipline / Group : Mechanical Testin Textiles
Sr. Test Parameters Units Test Method Required Test Test Results
No. Values
1 Fabric Mass per unit area g/m? EN ISO 9864 =400 414.825
2 CBR Puncture Resistance N EN ISO 12236 =4000 4848.4
3 Wide Width Tensile Strength kN/m EN ISO 10319
Machine Direction : =20.0 24.640
Cross Direction >20.0 29.368
4 Wide Width Tensile Elongation % EN ISO 10319
Machine Direction 260% and £100% 62.26
Cross Direction >40% and <100% 77.15
5 | Water Permeability m/s EN ISO 11058 =22X107 3.2X1077
Page 2 of 5

* % 1SO : 17025 Accredited Laborratories * %k

Samples are not drgwn by AITRA. Result rejates to the jamples tesfed. Ttie repprt shgill not be | Grey Sgale Rating’ Ellllng’ Bqt['ng \_J i
reproduced except in full, without written appraval of the laborafory. The report ip strictly | 5. Excqllent 4. Gpod | 5. NqPilling 4, Slight Pilling

confideptial and foy techaical information of cliant only. Not for Advertlsement, Promotign, | 3. Fair
Publicity or Litigation, Please write Test Report number and date for all future correspondence.

2. Pgor
1. Very Poor

3. Maderate Pilling 2. Severe Piling
1. Very Severe Pilling

Sample conditioned and tested at temp. of 2712’ (insteaﬂ of 20/21+2/1° C) and 65+2% RH wherever ISO | ASTM | AATCC test methods adopted

GQOD BUSINESS ARE MEMBERS QF ATIRA : ATIRA MEMBERSHIP IS GOOD BUSINESS



AHMEDABAD TEXTILE INDUSTRY’S RESEARCH ASSOCIATION

P .0. Ambawadi Vistar, Ahmedabad-380 015. India.

Ph. : (079) 26307921-7922-7923-5131-32-33 (Extn. No. : 346) Fax: (079) 26304677
E-mail : tti@atlra.in ~ Website : www.atira.in

TEXTILE TESTING LABORATORY
ISO/IEC 17025 : 2017 NABL ACCREDITED
(Linked to Ministry of Textile)

e TEHSTSITE T&T SN ATE TEA
; . 3. SrisrrETS AR, sTEneeR-380 015, Wi,

TEST REPORT Format No.: TT 10/01/00
ULR NUMBER TC 5097 23 2 00001431P
Test Report No: A/T/1870 2022-23 f Date : 28.04.2023
: R : PROJECT DIRECTOR, PMO - FRERMIP, BWDB,
Hllampdny/Customer: C/0 SKAPS INDIA NAHEE JV PVT. LTD.
PANI BHAVAN, LEVEL 10, BLOCK - B & D,
Address & Contact Details: 72 GREEN ROAD, DHAKA - 1215,

BANGLADESH. TEL: +880-2-222230242,
Email : pdimremp@gmail.com

Sample forwarding Letter No. & Date: SINJV-FRERMIP-ATR 01 dated 20.01.2023
Date of receipt of Sample: 25.01.2023
Lab Sample Code No. : : CTTT - 4091/3

Number of Samples : 03
Date of Performance of test(s): 25.01.2023 to 28.04.2023

Sample Description : Geobag Sample
Project Name: FLOOD AND RIVERBANK EROSION RISK MANAGEMENT INVESTMENT PROGRAM,

PROJECT-2, 44167-015-BAN
(LOT NO: G0O2) Bag No: 0250001-0300000

Discipline / Group : Mechanical Testing / Textiles

Sr. Test Parameters Units Test Method Required Test Test Results
No. : Values
1 Fabric Mass per unit area g/m? EN ISO 9864 2400 411.675
2 | CBR Puncture Resistance N EN ISO =4000 . 4793.2
: 12236
3 Wide Width Tensile Strength kN/m EN ISQ
Machine Direction 10319 =20.0 24,435
Cross Direction : =>20.0 28.973
4 Wide Width Tensile Elongation % EN ISO
Machine Direction 10319 260% and <100% 61.76
Cross Direction =40% and <100% 84.16
5 Water Permeability m/s EN ISO =2X107 3.6X107
11058
Page 3 of 5
AUTHOR : ORY
% % IS0 : 17025 Accredited Laboratories 4 % ey
Samples are not drgwn by AITRA. Result rejates lo the amples tesfed. The repprt shall not be | Grey Scale Rating” | P II!Ing’ Rating W :
reprodyced except in full, without written appraval of the |aborafory. The report i strictly |5. Excgllent 4. Gpod | 5. NqPilling 4, Slight Pilling
confidential and for techyical information of client only. Not for Advertisement, Promotign, [3. Fair 2.Ppor | 3. Maderate Pilling 2. Severe Piling
Publicity or Litigation, Please write Test Report number and date for all future corespondence. [ 1. Very Poor 1. Very Severe Pilling

Sample conditioned and tested at temp. of 27+2° (instead of 20/21+2/1° C) and 65+2% RH wherever ISO | ASTM | AATCC test methods adopted
GQOOD BUSINESS ARE MEMBERS QF ATIRA : ATIRA MEMBERSHIP IS GOOD BUSINESS




AHMEDABAD TEXTILE INDUSTRY’S RESEARCH ASSOCIATION

P .0. Ambawadi Vistar, Anmedabad-380 015. India.

Ph. : (079) 26307921-7922-7923-5131-32-33 (Extn. NG, : 346) Fax:(079) 26304677
E-mail : tti@atira.in ~ Website : www.atira.in

TEXTILE TESTING LABORATORY
ISO/IECT 17025 : 2017 NABL ACCREDITED
(Linked to Ministry of Textile)

Cert. No. TC-5097 W S| 3@1" aﬁm WTH
Y. 3it. eriemard AR, engEnE-380 015. WRd.

TEST REPORT Format No.: TT 10/01/00
ULR NUMBER TC 5097 23 2 00001431P
Test Report No: A/T/1870 2022-23 [ Date : 28.04.2023
: ; PROJECT DIRECTOR, PMO — FRERMIP, BWDB,
Hill7Campany/ Libbmer: C/0 SKAPS INDIA NAHEE 3V PVT. LTD.
. PANI BHAVAN, LEVEL 10, BLOCK - B &D,
Address & Contact Details: 72 GREEN ROAD, DHAKA - 1215,

BANGLADESH. TEL: +880-2-222230242,
Email : pdjmremp@gmail.com -
Sample forwarding Letter No. & Date: SINJV-FRERMIP-ATR 01 dated 20.01.2023
Date of receipt of Sample: 25.01.2023

Lab Sample Code No. : ‘ CTTT - 4091

Number of Samples : 03

Date of Performance of test(s): 25.01.2023 to 28.04.2023

Sample Description : Geobag Sample i

Project Name: FLOOD AND RIVERBANK EROSION RISK MANAGEMENT INVESTMENT PROGRAM,
PROJECT-2, 44167-015-BAN

(LOT NO: G02) Bag No: 0150001-0300000

Discipline / Group : Mechanical Testing / Textiles

Sr. No. Test Parameters Units Test Required Test | Test Results
Method Values
1 Seam Strength kN/m EN ISO 25.5
10321 >18.0
2 Single Yarn Strength N ASTM D
| (As received) 2256 220.0 120.89
3 Abrasion resistance % EN ISO
Wide Width Tensile 22182 >75% 81.34
Thickness 275% 100
AOS micron <90 81
4 UV Resistance % ASTM D
Nonwaoven Fabric 4355 72.2
( After 500 =70
UV Resistance Hrs of UV
Yarn exposure ) 96.38

Page 4 of 5

% % ISO : 17025 Accredited Laboratories % %

Samples are not drgwn by AITRA. Result refates to the gamples tes{ed, Thie repprt shgll not be | Grey Seale Rating’ | Pilling Rating \ 3
reproduced except in ful), without written appraval of the |aborafory. The report g striclly [5. Excgllent 4. Gpod | 5. Nq Pilling 4, Slight Pllllng
confideptial and for techaical information of client only. Not for Advert)sement, Prpmotign, 3. Fair 2. Ppor 3. Moderate Piling 2. Severe Piling
Publicity or Litigation, Please write Test Report number and date for all future correspondence. | 1. Very Poor 1. Very Severe Piling

Sample conditioned and tested at temp. of 2742’ (instead of 20/21+2/1° C) and 65+2% RH wherever ISO / ASTM / AATCC test methods adopted
GOOD BUSINESS ARE MEMBERS QF ATIRA : ATIRA MEMBERSHIP IS GOOD BUSINESS




SEHETSE S FENT SAE I T
o, 377, rienETe BN, SEAREIE-380 015, ¥iRa

I : (079) 26307921-7922-7923-5132 (Extn. No. : 346)
ST : (079) 26305131-4677-1969

-0 : tti@atira.in  S=rETEE: www.atira.ln

AHMEDABAD TEXTILE INDUSTRY’S
RESEARCH ASSOCIATION

P .0. Ambawadi Vistar, Ahmedabad-380 015. India. _
Ph. : (079) 26307921-7922-7923-5132 (Extn. No. : 346)
Fax : (079) 26305131-4677-1969

E-mail : tti@atira.in  Website : www.atira.in

TEST REPORT

Format No.: TT 10/01/00

Test Report No: A/T/1870 2022-23

| Date : 28.04.2023

Mill/Company/Customer:

PROJECT DIRECTOR; PMO - FRERMIP, BWDB,
C/0 SKAPS INDIA NAHEE JV PVT. LTD.

Address & Contact Details:

PANI BHAVAN, LEVEL 10, BLOCK - B & D,
72 GREEN ROAD, DHAKA - 1215,
BANGLADESH. TEL: +880-2-222230242,

Email : pdimremp@gmail.com
Sample forwarding Letter No. & Date: SINJV-FRERMIP-ATR 01 dated 20.01.2023
Date of receipt of Sample: 25.01.2023
Lab Sample Code No. : CTTT - 4091

Number of Samples : 03

Date of Performance of test(s): 25.01.2023 to 28.04.2023

Sample Description: Geobag Sample

PROJECT-2, 44167-015-BAN
(LOT NO: G02) Bag No: 0150001-0300000

Project Name: FLOOD AND RIVERBANK EROSION RISK MANAGEMENT INVESTMENT PROGRAM,

Discipline / Group : Mechanical Testing / Textiles

Sr. No. Test Parameters Units Test Required Test Test Results
Method Values
1 Oxidation Resistance % EN ISO
Nonwoven Fabric 13438 =50 94.2
Oxidation Resistance
Yarn 68.7
Sr. | Sample particular Test Units Test Required Test Test Results
No. Parameters Method Values
1 | Bag No: 0150001- 0.067
0200000 Apparent
Ba e Opening Size mm | BEY | e00cai=T0.08 Qellee
Bag No: 0250001- ( ) 0.066
0300000
Discipline / Group : Chemical Testing / Textiles
Sr. | Sample particular Test Units Test Required Test Test Results
No. Parameters Method Values
1 | Bag No: 0150001- 100%
0200000 Polypropylene
Bag No: 0200001- Type Of Polymer | % EN ISO 100% 100%
0250000 11357-3 Polypropylene Polypropylene
Bag No: 0250001- 1100%
0300000 Polypgropylene

Page S of 5

* % ISO : 17025 Accredited Laboratories % *

Samples are no! drawn by AITRA. Result relates to the samples tested. The report shall not be
reproduced except in full, without written approval of the laboratory. The report is strictly
confidential and for technical information of client only. Not for Advertisement, Promotion,
Publicity or Lifigation, Please write Test Report number and date for all future correspondence.

Grey Scale Rating Pilling Rating
5. Excellent 4.Good | 5. No Pilling 4, Slight Pilling

3. Fair
1. Very Poor

2. Poor | 3. Moderate Pilling 2. Severe Piling

1. Very Severe Pilling

Sample conditioned and tested at temp. of 272" (instead of 20/21+2/1° C) and 654¢2% RH wherever SO / ASTM / AATCC test methods adopted

GOOD BUSINESS ARE MEMBERS OF ATIRA : ATIRA MEMBERSHIP IS GOOD BUSINESS




